ITCPower

Air Cooled Diesel Engine

lllustrated Part List

D500

2017.07




CYLINDER -A

REF DESCRIPTION B
1 D500-A1 Drain plug screw M16x16x1.5 HORERHE M16x 16x 1.5 2
1-1 | D500-A1-1 Connecting bolt of drain plug TR ARk 1
2 D500-A2 Washer unit of drain plug ®16.5 BURERER A 0165 2
3 D500-A3 Real oil seal 35x50x8 JamE 35x50% 8 1
4 D500-A4 Engine block / crankcase IIREN 1
5 D500-A5 Needle bearing HK081410 REHHA HKO81410 2
6 D500-A6 O-Ring ®24x2.4 HMROBIE ©24%x2.4 2
7 D500-A7 Oil dipstick MR 2
8 D500-A8 Fuel controller ASSY HERHIRE 1
9 D500-A9 Nut M10x1.25 25 M10x 1.25 1
D500-A10 Bolt (short) AM6x30 FHR XE 24 (52 ) AM6 x 30 1
D500-A11 Bolt (long) AM6x36 BHMR ZE 84 (1) AM6x 36 2
D500-A12 Fuel injection pump washer 0.1~0.5MM BUMRIFEH A 0.1 ~ 5MM 1
D500-A13 Joint washer T aS 2 R E A 1
D500-A14 Seal plate TGRS 2 HH ik 1
D500-A15 Nut M6 E=IEE M6 1
D500-A16 Flat washer @6 S #06 2
D500-A17 Spring washer @6 HIG6 2
D500-A18 Nut M6 L2 FM6 2
D500-A19 IKO Needle bearing TIA1512Z IKOR A TIA1512Z 1
D500-A20 Thrust plate 1E3E R 1
D500-A21 Flange bolt M8x12 SR M8 x 12 1
D500-A22 Ball bearing 6308 #h7& 6308 1
23 | D500-A23 Cushion shock absorber S| XA B & 1
24 | D500-A24 Cylinder baffle e 1
25 | D500-A25 Vibration isolation cushion block S| KM B # 1
26 | D500-A26 Sheath S| ERE 1
27 | D500-A27 Flange bolt M6x18 JEZIEFM6 x 18 1
28 | D500-A28 Cylinder head stud bolt(short) AM12x1.5x108 SEEW LB (5E) AM12x 1.5 108 2
29 | D500-A29 Cylinder head stud bolt(long) AM12x1.5x121 RELE KR (K) AM12x 1.5 x 121 2
30 | D500-A30 Rectangle ring 5.1x2.3 IR £ 5.1x2.3 1
31 | D500-A31 Cylinder head shim 0.1~.5MM SRETIAEHEF 0.1~ .5MM 1
— 32 | D500-A32 Cylinder head nut gasket ©10.5 SEEBEHHE 0105 4
D500-A28 w 33 | D500-A33 Cylinder head nut(short) SEEBE(E) 2
| 34 | D500-A34 Cylinder head nut(long) SEEBE(K) 2
B I 35 | D500-A35 Crankcase cover washer WHRESHRR 1
) - — 36 |D500-A36 Main bush FHE 1
37 | D500-A37 Front oil seal 35x50x10 BME 35%x50x 10 1
D500-A4 D500-A29 D500-A38 D500-A38-1 38 | D500-A38 Low oil alarm HmEIR SR 1
38-1 | D500-A38-1 | Hexagonal internal screw plug RNFBIEE 1
39 | D500-A39 Bolt M8x33.5 JEZ 124 M8 x 33.5 16
40 | D500-A40 Crankcase cover HH=EE 1
41 | D500-A41 Plunger 8x8 $B1E 8x 8 3
42 | D500-A42 0il conduit PMSE 1
43 | D500-A43 Pin 8x12 EfEE 8x 12 2
44 | D500-A44 Ball bearing 6207 & 6207 1



OIL PUMP -B

D500

D500-B5

D500-B6

D500-B7

D500-B9

POS| REF DESCRIPTION B Qry
1 D500-B1 Bolt M6x12 TEZIRFEME X 12 3
2 D500-B2 Lube oil pump cover MR =R 1
3 D500-B3 O-Ring ®34.5x1.8 OFYFE ©345x1.8 1
4 D500-B4 Pin 3x16 $53x 16 1
5 D500-B5 Engine oil pump unit AR 1
6 D500-B6 Drive gear of lube oil pump VMR Lahibie 1
7 D500-B7 Governor push reel R HER24.5 1
8 D500-B8 O-Ring ©20x2.52 OZFUE ©20x2.52 1
9 D500-B9 Lube oil filter ASSY AR BB 1
10 | D500-B10 Bolt M6x14 A= 128 MEx 14 1



PISTON & CONNECTING ROD -C

D500

QOO

D500-C1

D500-C2

D500-C3

O

D500-C5

POS| REF DESCRIPTION B Qry
1 D500-C1 Piston ring set TEEINE) 1

2 D500-C2 Piston THE 1

3 D500-C3 Piston pin JEEH 1

4 D500-C4 Piston pin clip EEEFE 1

5 D500-C5 Connecting rod ASSY FEFF R 1

6 D500-C6 Connecting rod bush (Set) EFR(E) 1



FLYWHEEL & CRANKSHAFT & BALANCE SHAFT -D

D500

D500-D1

D500-D6

D500-D11

D500-D14

POS| REF DESCRIPTION B Qry
1 D500-D1 Ball bearing 6203 & 6203 2
2 D500-D2 Balance shaft St 1
3 D500-D3 Key 5x7 #E5x7 2
4 D500-D4 Timing gear of balance shaft SFEHhIE T4 1
5 D500-D5 Crankshaft timing gear i % 1 U548 1
6 D500-D6 Crankshaft 4 1
7 D500-D7 Steel ball ©6.35 Mk ©6.35 1
8 | D500-D8 Key 5x14 #5x14 2
9 D500-D9 Drive gear of balance shaft ST EMERINRE 1
10 | D500-D10 flywheel ring gear kiR 1
11 | D500-D11 Flywheel ki 1
12 | D500-D12 Flywheel nut washer IR HE ©18.5 1
13 | D500-D13 Flywheel Nut M18x1.5 KRR M18x 1.5 1
14 |D500-D14 Starting claw EETE 1
15 | D500-D15 Flang bolt M6x12 TEZIREE M6 x 12 4



FLYWHEEL ALTERNATOR & REGULATOR -E

D500

D500-E1

D500-E2

POS| REF DESCRIPTION B Qry
1 D500-E1 Flywheel alternator kA 1
2 D500-E2 Screw M6x12 +FHELERET M6 x 12 3
3 D500-E3 Screw M6x22 SR 1848 M6 x 22 3
4 D500-E4 Retainer plate EZAR 1
5 D500-E5 Screw M6x12 SREZER MB X 12 5
6 D500-E6 Support of voltage regulator RIERRELE 1
7 D500-E7 Voltage regulator ASSY RIERE 1




CAMSHAFT -F

D500

D500-F1

D500-F2

D500-F5

POS| REF DESCRIPTION B Qry
1 D500-F1 Valve push rod ASSY SITIEAT 2
2 D500-F2 Valve tappet SITERE 2
3 D500-F3 Camshaft timing gear R % 1F AT U4 1
4 D500-F4 Key 5x14 5% 14 1
5 D500-F5 Camshaft i 1



SPEED GOVERNOR & SPEED HANDLE -G

D500

D500-G1

D500-G1-1

D500-G3

POS| REF DESCRIPTION B Qry
1 D500-G1 Stop-Start speed governor ASSY ZREFAR 1
1-1 | D500-G1-1 | Common speed governor ASSY B FR 1
2 D500-G2 Retrun spring Il [E 738 Il 1
3 D500-G3 Governor level ASSY WIEEA 1
4 D500-G4 Flange bolt M6x18 NAEZZEHRMEx 18 1
5 D500-G5 Flange bolt M6x14 NAEZZEARME x 14 1
6 D500-G6 Level shaft oil seal FLAT S 1
7 D500-G7 Level shaft gasket AT B 1
8 D500-G8 Governor spring IR S 1
9 D500-G9 Retrun spring | EIfEE | 1



CYLINDER HEAD -H

D500

[mm————

D500-H2

D500-H3

D500-H4

POS| REF DESCRIPTION B Qry
1 D500-H1 Intake pipe shim HEERR 1
2 D500-H2 Cylinder head |EE 1
3 D500-H3 Intake valve HR07 1
4 D500-H4 Exhaust valve HESI 1
5 D500-H5 Stud AM6x55 WK I2HE AMG x 55 2
6 D500-H6 Bolt M6x25 SR 824 M6 % 25 3
7 D500-H7 Stud M10x25 WELEHE M10 % 25 2
8 D500-H8 Exhaust pipe washer AR R 1
9 D500-H9 Pin 4x8 $H4x8 3
10 | D500-H10 Valve spring gasket SITHELE 2
11 | D500-H11 Valve conduit oil seal [SE R 2
12 |D500-H12 Valve spring ST 2
13 | D500-H13 Valve spring seat SITHEE 2
14 | D500-H14 Valve retaining clip iRkt 3 4
15 | D500-H15 Valve Aadjusting cushion ST ER 2
16 | D500-H16 Rock arm ASSY EERN 1
17 | D500-H17 Set bolt of Rrocker arm Sseat M8x1.25x50 P X EEE M8 x 1.25 x 50 2
18 | D500-H18 Flange nut M6 EZ2HE M6 2
19 | D500-H19 Fuel injection valve retainer T H RS E AR 1
20 | D500-H20 Injector adjustment washers 0.1~.5MM BomaSARH A 0.1 ~ 5MM 1




AIR FILTER -I
D500

D500-14

D500-15

D500-17

POS| REF DESCRIPTION B Qry
1 D500-11 Inlet pipe HRE (HmHhEL) 1
2 D500-12 Flang bolt M6x12 SEZ 1244 Mox12 1
3 D500-13 Air clearner gasket TRER 1
4 D500-14 Air cleaner element ASSY R 1
5 D500-15 Air cleaner shell ASSY (open frame type) FFEREs R 1
5-1 | D500-15-1 Air cleaner shell ASSY (soundproof type) BETIER 1
6 D500-16 Flange bolt M6x75 SR 124 M6x75 2
7 D500-17 12V heating plug 12VIN##RE 1
7-1 | D500-17-1 Flang bolt M10*1.25 SR 124 M10%1.25 1



CYLINDER HEAD COVER -J

D500

10

D500-)2-1

POS| REF DESCRIPTION B Qry
1 D500-/1 Bolt M6x70 JEZ 124 M6 x 70 3

2 D500-J2 Cylinder head cover ASSY (Engine, Generator) SHEESER (B, YIETA) 1
2-1 | D500-J2-1 Cylinder head cover ASSY (Pump) SHEZEE28 (KRER) 1

3 D500-J3 Cylinder head cover gasket SEEBRA 1



11

[l FUEL INJECTOR -K
D500
POS| REF DESCRIPTION B Qry
1 D500-K1 Injector ASSY T =% R AR 1
2 D500-K2 Injection nozzle TR B4 1
I
D500-K1-1 D500-K2-1



o 1] 7] - FUEL INJECTION PUMP -L
D500

POS| REF DESCRIPTION B Qry
1 | D500-L1 Injection pump ASSY BHUBHMER B A 1
2 D500-L2 Electromagnetic valve zzR7A%7] 1
3 D500-L3 Injection pump ASSY(electromagnetic valve included) | #ZAMHHE Bk ( T R4IE ) 1

D500-L2 D500-L3

12



o 111 - START MOTOR -M
D500

POS| REF DESCRIPTION B Qry
" L 1 D500-M1 Starting motor ASSY EENEA 1
Fﬁr ol 1-1 | D500-M1-1 | Starting motor cover EENEBEER 1
AN 2 | D500-M2 Bolt M10x35 N M10x 35 2
[ @ 2-1 | D500-M2-1 | Bolt M10x20 NI M10x 20 2
3 D500-M3 Spring gasket ®10 i P10 2
2-2 4 D500-M4 Flat washer ®10 S D10 2

D500-M1



FAN COVER -N

D500

14

D500-N2

D500-N2

D500-N7

POS| REF DESCRIPTION B Qry
1 | D500-N1 Cushion SREREHE 1
2 D500-N2 Fan cover weldment ASSY (open frame type) FREXE 1
2-1 | D500-N2-1 Fan cover weldment ASSY (soundproof type) BEENE 1
3 D500-N3 Cushion sheath SREREL 4
4 | D500-N4 Sheath SREREHE 4
5 D500-N5 Flat washer ®6 IR D6 4
6 D500-N6 Bolt M6x22 SEZ 24 M6 x 22 4
7 D500-N7 Handle starter ASSY FHER 1
8 | D500-N8 Bolt M6x8 K= 1R M6 x 8 4
9 D500-N9 Flange nut M8 E=1EE M8 1
10 | D500-N10 Flat washer ®8 IARF#E P8 1
11 | D500-N11 Friction plate BEER 1
12 | D500-N12 Starting claw pressure plate TR 1
13 | D500-N13 Torsion spring ikt 1
14 D500-N14 Compression spring e 1
15 | D500-N15 Starting claw T 2
16 | D500-N16 Start pull dish FSEIEiT= S 1
17 | D500-N17 Spiral spring THIREHE 1
18 | D500-N18 Hand plate shell FRBING 1
19 | D500-N19 Starter handle EEFR 1
20 | D500-N20 Starting leash FSEiEvE=] 1




HIGH PRESSURE TUBE -O

D500

15

D500-01

D500-01-1

POS| REF DESCRIPTION Bt Qry
1 D500-01 High-pressure tube (open frame type) BNSERE 1
1-1 | D500-01-1 High-pressure tube (soundproof type) BEaEHE 1



m MUFFLER -P
D500

POS| REF DESCRIPTION B Qry
1 D500-P1 Muffler(Engine type with protection cover) HERSR (BAEE) 1
2 D500-P2 Nut M8 1254 M8 2
3 D500-P3 Spring washer M8 S 08 2
4 D500-P4 Flat washer M8 F# 08 2
5 D500-P5 Flange bolt M8x16 JEZ 24 M8 x 16 2

D500-P1

16



FUEL TANK -Q

D500

17

D500-Q13

D500-Q18

POS| REF DESCRIPTION B4 Qry
1 D500-Q1 Bolt M8x45 A= 1244 M8x45 1
2 D500-Q2 Set bolt of fuel tank upper support A L X R EE S 1
3 D500-Q3 Gasket 8 D8 1
4 D500-Q4 Fuel tank upper support Dlisk 1
5 D500-Q5 Cushion AR R 4
6 D500-Q6 Fuel return pipe ELHE 1
7 D500-Q7 Fuel return pipe clip BLhE R 2
8 D500-Q8 Drain bolt washer BURIEH A F 1
9 D500-Q9 Bolt M12*1.25%14 TUMIRE 1
10 | D500-Q10 Fuel tank lower support T RS 1
11 | D500-Q11 Nut M6*14 M6*143% 2 1242 2
12 | D500-Q12 Nut M6 M6k = 826 2
13 | D500-Q13 Fuel tank switch assem. HFEFR (&) 1
14 | D500-Q14 | O-Ring ST RS 1
15 | D500-Q15 | Fuel pipe HImE 1
16 | D500-Q16 | Clip HmE R 2
17 | D500-Q17 | Fuel filter washer SeimiRE A 1
18 | D500-Q18 Element assem. SR 1
19 D500-Q19 Fuel tank weldment assem. IINSEFE 1
20 | D500-Q20 Fuel filler screen 03 1
21 | D500-Q21 Fuel tank cap = 1




ITCPower

Air Cooled Diesel Engine

www.itcpower.com.cn



